MODELS: AWPSD20/4B-N AWPSD20/45-N AWPSD20/45A-N AWPSD20/5-N

S/N 239124-239978-239125-239136
P/L 082949-082810-082959
O/M 082765

76




| -

MODELS: AWPSD20/4B-N AWPSD20/45-N AWPSD20/45A-N AWPSD20/5-N

INDEX PART

NO. NO.

1 023836
2 009415
3 053103
4 166640
5 152074
6 157552
7 586319
8 110379
9 447607
10 115540
11 151936
12 615690
13 583382
14 587998
15 144063
16 095549
17 715029
18 115556
19 587987
20 587992
21 116729
22 153874
23 715607
24 579717
25 579832
26 150201
27 581514
28 581765
29 382902
30 583020
31 583023
32 715037
33 583245
34 095215
35 023883
36 152371
37 587603
38 166741
39 588514
40 588515
41 588589
42 588612
43 043231
44 715094
45 799599
46 799346
47 159236
48 586051
49 023932
50 581274
51 166730
52 715185
53 023830
54 581488
55 583021
56 583049
57 586793
58 588002

AWARNING
AWARNING'

DESCRIPTION

Deck - 20" red

Decal - blade warning
Control - throttle w/cabie
Screw - #10-16 x 5/8 Tap
Rope stop

Cable clamp

Cable - engine/blade control
Cable tie

Clip - cable

Wing nut .

Bolt - curved head

Washer - flat 1/4

Hair pin

Wing nut - 1/4-20 nylon insert
Decal - danger

Spring - chute

Cotter pin

Cover - discharge

Hinge pin

Stud - 1/4-20 x 3/4

Handle - upper

Bolt - 1/4-20 x 2-1/4 HHCS
Washer - Belleville

Plastic tip - height adjuster
Trailing shield - plastic
Washer - curved

Deflector - muffler

Rod - trailing shieid

Bolt - 3/8-24 x 1-1/4 HHCS Gr. 8
Bolt - 3/8-16 x 1-1/2 HHCS
Screw - #8-32 x 3/8 tap
Nut - 1/4-20 Keps

Washer - 3/8 lock hvy
Blade adapter

Engine ring - red

Guide - Rope

Handle - lower

Wheel bolt

Nut - 1/4-20 hex

Washer - ext. lock 1/4
Blade - 20"

Bail - engine/blade control
Wheel - 8"

Washer - split lock 1/4"
Decal - starting instructions
Decal - logo

Nut - 5/16-18 fig lock
Setting lever assembly
Wheel arm

Spacer

Bolt - height adjuster
Washer - flat

Cover - rear

Stud - handle mounting
Screw - 1/4-20 x 3/4 Tap

Screw - 1/4-20 x 1/2 hex

Cover
Bracket - rear bagger

DONOT OPERATE YOUR MOWER UNLESS ALL PARTS ARE ATTACHED AND IN GOOD
WORKING ORDER. KEEP YOUR MOWER IN GOOD REPAIR AT ALL TIMES.

WHEN SERVICING USE ONLY GENUINE FACTORY REPLACEMENT PARTS THAT ARE
SPECIFICALLY FOR YOUR PARTICULAR MODEL.

NOTE: PARTS ARE RIGHT OR LEFT HAND AS VIEWED FROM THE OPERATOR POSITION
SPECIFICATIONS SUBJECT TO CHANGE WITHOUT PRIOR NOTICE.

S/N 239124-239978-239125-239136
P/L 082949-082810-082959

77 Oo/M 08.’%_765

-

|
|




